For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

.. N i “m-wnmnmmn
A e AN SN M A—

17/ 7,V/ ™ UI"II FEn
The Worlds Fastest Lawn Mower

| T——

5051479
and Higher

Model # Engine Model #

Serial # Engine Serial #

Date Purchased Engine Spec. #

2005 X, XF - 50 PARTS MANUAL
| REV. 2

700044-2 October, 2004

n' V'F nirnnnern

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

Iy annnnrn

wy"‘“““‘““‘““‘““ —— — e —— " m w DA

DInik UnvI 1 &

Congratulations on your purchase of a DIXIE CHOPPER

lawn mower. We believe you have exercised excellent judgement, and are
most appreciative of your patronage.

l Your DIXIE CHOPPER Dealer is your #1 SOURCE for
DIXIE CHOPPER parts and service !

Please call or visit your nearest authorized Dixie Chopper Dealer for
additional service information.

AUTHORIZED DEALER

Let us know how you are getting along with your new CHOPPER!
www.dixiechopper.com

Dixie Chopper reserves the right to make changes or add improvements to its products at any time without
incurring any obligation to make such changes to products previously manufactured. Neither Dixie Chopper, nor
its dealers, accept responsiblility for variations which may be evident in the actual specifications of its products
and the statements and descriptions contained in this publication.

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

RIVIF anunnnrn

~ MINIE UV T kN

CONTENTS
Quick Reference Parts 1
Decals 2
Decal Placement 5
Frame 6
Wheels & Tires 7
Foot Pedal 8
Deck Lift System 9
Hubs & Belts 10
Deck 11
ocDC 13
Transmission Frame 14
Transmission & Drive 16
Wheel Motor 17
Hydraulic Hose Diagram 18
Fuel System 19
Throttle Assembly 20
Body 21
Brake Assembly 23
Engine - Kohler 24
Kohler - Engine Oil Routing 27
Electrical Diagram - Kohler 28
Notes 29

WWW.mymowerparts.com



NIUVIr ninnnrn

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

DInik UIIvI 1 kil
X, XF - 50 MODEL

QUICK REFERENCE PARTS

MODEL X2003-50 X2503-50 XF2700-50
Engine Kohler 20Hp | Kohler 25Hp | Kohler 27Hp
Deck 50" 50" 50"
Left Rear Tire/Rim Assembly 400155 400155 400019
Right Rear Tire/Rim Assembly 400154 400154 400020
Rear Tire Only 400153 400153 97200
Rear Rim Only 400118 400118 400014
Run Flat Tire & Rim Assembly (Front Tire) 400130 400130 400130

Engine-Transmission

9907841

9907841

9907841

Engine-Deck 9910B84 9910884 9910834
Deck 9907B112 99078112 99078112

Fuel Filter

25.-050-10

Kohler Air Filter

45-083-02

Kohler Foam Filter

45-083-01

Nelson Air Filter Primary

Nelson Air Filter Secondary

Amsoil Qil Fiter

Zinga-Hydro Filter

25-083-01

25.083-04

25.083-04

60119

68140

X Blade (Standard)

30227-50X

~ 30227-50X

30227-50X
Narrow High Lift Blade 30227-N 30227-N 30227-N
Heavy-Duty 30227-H 30227-H 30227-H

Fiber Washer W-101
Spindle Bearing 30218
Deck Rolier (Ctr) 30240-0
Choke Control 20248
Throttle Cable 68249
Parking Brake Band 65244
Fuel Cap 600035
Control Lever Grip 20257

1
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DECALS |

KF2700

Quad Loopm

Quad Loop

i’

F 1ED THUYE
ocpo

Safe operation of this vehicle

. I Opsrating this machine with the B
is the sole responsikiiity of the i e Jrich tompliow oft harm inoperable
. - - ar disconnected, volds all
operator, Safety is an ATTITUDE l wareontios expressed or implied.
and it starts with you!
11 13

REF# PART# DESCRIPTION PART # DESCRIPTION QTy.

97013 VTC Only (Oil Tank) 1

800015 Choke ]

4 |800074  ]X2003 Decal 1 8 800014 ignition 1
97068 X2503 Decal 1 9 |800019 Roll & Seal Decal 1

3 800051 XF2700 Decal 1 10 |264000200210 VTG 1

— o S—— = o ST :
oo AR/l on Right Front Fender, | { 12 (800018 Docu-Tube Decal 1

5 |65413  |Patent Pending (1-Box) 1 13 |97514 Hom Waming 1

14 |800050 Right Fender Combo f/Cooler | 1

| ———— Se— S e IR———
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DECALS (CONT’D)

4 up 2 30000 e el St B
01 b e

Sz 5 e Areom B b2 A Lt x0
ETear,

St ol engive befpry ey
Jricior # hack d amboors o e ngene |

A 50 i ot DGO SN g,

LT 3

HEF ﬁmemtB Mot Ern Lo,
I, TITE i
. e SPEEI CENTROL
TO AVOID N JURY, READ o IAVDID.INJURY, READ
WNER'S. ’j‘ff‘““‘ OWNER'S MANUAL
| LUBRICATE DECK SPINDLES |
|| EVERY 100 HOURS OR ANNUALLY |, ‘
i Le.vy.:nsx o G P
Dxie Chopper Parl #000588 “‘ |
B e 25
TG BE WEED DNLY 1O COVER CORRECTION DF
HANUFACTURING DEFECTS. IT WILL NOT BF USED YO COVER
P a LAGCK OF MOINTENANGE, DPERATOR MS-USE, NORMAL WELR,
grocan mna.uuuunu-m ma EPREIE WOUT FrAE mmu««un ACCIDENTS, €S TOMER OIS SATISFACTION OR TRANS.
poesicary snuamaath PORTATION CHARGES Yo AND FROM PHE SERVICING GEALER,

REF # PART # DESCRIPTION QTY.§ REF # PART # DESCRIPTION QTy.
15 (800061 Lucas Of Decal 20 {30229 Deck Danger Decal 2
16 165408 50" Cut 2 21 {800017 |Big Wheel Flatiander Decal 1
47 1800042 Belt Information 1 22 {800048 |Decat - Right Fender 1
18 65422 Belt Route Decal 1 23 800047 |Decal - Left Decal 1
19 1800020 American Flag Decal (Side Left Fendern) | 4 24 130590 |USA Decal (Rear Right Fender) 1

o5 1800080 |Lucas - Deck HUb {Lef Side Fender) 1
— e
3
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DECALS (CONT’D)

An American Tradition

REF # PART # - DESCRIPTION s Qry.
26 800033 |Crash Guard Decal (X2503 & XF2700 Only) 1
27 |800032 {Fender Decal 2
28 (800078 (25th Anniversary Decal (Floor Pan Decal) 1
29 97014 Idler Positicn Decal (Triangle Plate on Deck) 9
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X2003, X2503, XF2700
FRAME

REF # PART # DESCRIPTION QTY.R REF # PART # DESCRIPTION
1 100023 Weldment - 50/60 Frame 1 G
2 |400026 Weldment - Low Ride Seat Pan
w/ Hinge 1
3 100007 Weldment - Low Ride 16 B-280 |1/2"-13x14" Engine Adjusiment Bolt 1
Transmission Frame 1 47 W-113 (5/16" Standard Flat Washer 4
4 iB-229 3/8"-16 x 5" Bolt 2 18 iB-156 |[5/16"-18x2" Bolt 4
i 5 iN-107 3/8"-16 Nyloc Nut 2 3/8" ID. x 1 5/8" OD. Bewled Washer 1
6 |N-135 7/16"-20 Nyloc Nut 4 Gilide Ass ncl # 21
7 |W-188 7/16" Hardened Flat Washer 8
i & [B-198 7/16"-20 x 2" Bolt 4
9 |[B-185 3/8"-16x2" Bolt 2
106 97168 Piastic Cap 2 :
14  [10100-57 Bumper - Square 1
57045-605 Bumper - 60" Solid {Optional) -
12 |N-108 3/8™-16 Whiz Flange Nut 2 | [ 27 |W-160 |10MM Flat Washer 2
43 |N-103-W 5/16"-18 Whiz Flange Nut 4 28 (72222 i11/2"-13x12 1/2" All Thread 1
’ 14 |72216 Pui} Stop Weldment 1 29 |N-110 11/2"-13 Nut 7

6
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X2003, X2503, XF2700

WHEELS & TIRES

b

REF# PART# DESCRIFTION Qry. DESCRIPTION
1 110220 Dust Cap 2
2 N2 Castle Nut 2
l 3 10207 Top Bearing 2
4 110206 Quter Bearing Race 4
5 F100 38" Drive-In Grease Fiting 2
6 |97171 Bottorn Bearing 2
7 (10208 Sezl 2
8 1100023 Front Fork Weldment 2
9 IB122 Bolt - 5/8"11x7" Hex Head 2
10 N-115 Nut - 811 Nyloo 2 : I
11 |67208 Inner Front Wheed Bearing 4 17 {PB339303F Whee! Motor Axie Nut
12 110205 QOuter Front Wheel Bearing 4 18 N-113 17220 Wheet Lug Nut 8
13 10203 Outer Front Wheel Spacer 4 19 W37 1"%2" Belliville Washer 2
2 20 W31 1D x 1 1/27 0D x /8" Thick 2
21 67002 Whee! Flange wistuds 2 !
22 |B-183 1 174" x 38" Allen Head Wheel Motor Boit 8
23 |W-138 8" 1D, x 1 OD. Wheel Motor Square Washer 4
24 |PWT2546 |1/4" Key
25 157114 Wheel Motor 14Cu.In. I
26 |N-127 3/8" Fine Thread Lock Nut a8

P-108  |3/32"x 11/2" Cotter Pin 2
Worde  |5OD S A TO XS Thick Wheel Spacer [FIXFB0) | 4

27
28

7
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X2003, X2503, XF2700

FOOT PEDAL ASSEMBLY

o

REF # PART# DESCRIPTION Qry.
1 [10107-1/2 |Kit - Foot Pedal 1 11 |10228-1 |Pin 1
2 (102252 Weldment - #50 Foot Lift Amn 1 12 [F-100 3/8" Drive-in Grease Fitting 1
3 1102241 Pawi 1 413 |B-131 5/16"-18x1" Gr. 5 Boit i
4 1990735020 |Foot Pedal Lock (Incl. Ref # 5-6) 1 14 |W-113  |5/16" Standard Fiat Washer 1
5 |W-184 1330 ID. x .576 OD. x .030 Washer 1 15 |[68219  |#50 Chain (Incl. Ref # 16) 1
6 |N-144 5/16"-18 Nylon Jam Nut 1 16 (10233  |#50 Half Link 1
7 |300008 Deck Height Pointer 1 17 110232 #50 Master Link 1
8 |N-130 5/16"-18x3/4" Coupling Nut 1 18 |20217-25 |Spring 1
9 1300007 Deck Height Indicator 1 19 30213 Cotter Pin 1
40 |10226-1 Lift Sprocket 1
8
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X2003, X2503, XF2700
DECK LIFT SYSTEM

REF# PARTH# DESCRIPTION QaTy.
1 |68112 1" Bushing 2
‘ 2 |68106 1 3/16" Bushing 1 i
4 IN-157 1/2"-13 Whiz Flange Nut 8 12 B-241 3/8"-16 Eye Bolt 1
5 68105 3/8" Bushing 1 13 (N-108 3/8"-16 Whiz Flange Nut 1 i
6 68104 #50 Small Sprocket 1 14 |W-154 13/4" Flat Washer 4
7 168103 Deck Lift Sprocket #50 7 15 |[B-237 3/4"-10x7.5" Boit 1
I 8 [990710003 |#50 Rear Deck Lift Chain 2 16 |B-237 3/4"-10x7.5" Bolt 1 ‘
9 |68217 #50 Front Deck Lift Chain 2 17 [N-158 3/4"-10 Nyloc Nut 2
10 (990710002 |#50 Retum Spring Chain 1 18 |68114 3/4"x28" Rod 1
11 |97455 200 Ib. Returmn Spring 1 19 10232 #50 Master Link 10

I
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X2003, X2503, XF2700.__ .

5/8"-18x2 1/2" Blade Bolt (use w/o blade spacer)
5/8"-18x3" Blade Bolt {use with Diade spacer)

1%z

ille Washer 6

1 114 Jam Nut (Zinc) 581813 1/4" Blade Bokt {use with Whiz-Mow)
2 1" IDx1 34" OD.x1/4" Washer 10 ‘

3

4

5 AL W31 1 IDx1 1727 OD.x1/8" Washer 4
-] ALL 130218 | Sealed Beating 3
7 ALL 30241 Deck Hub (Bearing & 2 Snap Rings) 3
8 ALL |F-102 Grease Fitting 3
: ] ALL 30218 inner Deck Hub Spacer 3
10 ALL {30217 Short Blade Shaft 2

T1z | ALL W10t S5 1Ox2 114" OD. Fiber Washer 3

8|8

ALL 57255 Spindle Hub Caps (Quiside Hubs Only) 2 ‘
ALL 3302 Whiz-Mow Optional

14 AL w100 587 1DxZ" OO, Bellevitle Washer 3

w— —— P ———————

10
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

—

nIVIF nIIADDEN

DINiIE Ul 1 k1

X2003, X2503, XF2700
50” HEAVY DUTY DECK

11
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X2003, X2503, XF2700
50” HEAVY DUTY DECK

5,56,

9 et Carg B

B-185

1 {30201 50" Top Plate Weldment 1
3 110222 Spring 1 32 197343 Enguaging Rod 1
4 {65308-L idier Spring Tab 1 33 1302075 Enguaging Spring 1
5 [334000130111]LeRk 3-Hole Tab 1 34 (2021725 Retum Spring 1
6 |P-102 3/8"'x1.25" Clevis Pin 6 35 [|NA73 #10 Nyloc Nt 1
T [20224 Hairpin Clip 10 36 [30212 Enguaging Handle 1
8 [30232 Left Scissor Arm 1 37 |B-245 #10-24 Caniage Bolt 1
9 130226 Plastic Chute F/Deck 1 38 |3020¢-B Connecting Amm Bracket 1
10 |B-136 3/8"-16x1.25" Camiage Bolt 12 39 30206 5/8"x1/2" Bushing 1
41 |N-108 3/8"-16 Whiz Flange Nut 31 40 300011 Weldment - Triangle Plate 1
Welc 2

58"-11x2" Bolt

13 B35

14 |B110 3/8-16x3/4" Carmiage Boit 7 || a2 [Nig0 5811 Jarn Lock Nut 2
15 |50315RHE0  |50" Deck Blow-out Bafle Right | 1 43 |30234 V Puliey 1
16 |F-100 316" Drive in Grease Fitting 3 a4 |30224 Fiat Idler Pulley 2
25 |B17 712" A3x1.25" Bolt ]
46 |B118G 12'x1.5" Shoulder Bolt (incl. F-101) | 1
18 |30231 Right Scissor Amm 1 a7 |30223 idier Arm 3
19 [C-104 Ring Clip 2 48 3021486 Stabilizer Bar 2
20 |334000130108 |2-Hole Tab 2 49 |B255 58" 119" Carfiage Boit 2
21 P03 38%2.25" Clevis Pin 3 50 |302400  |Long Roller 2
22 130235 Pivot Stand 3 51 IN155 5/8"-11 Nyloc Jam Not 3
23 [NA02 174"20 Whiz Fiange Nt 4 52 |B278 5/8"11x5" Shaker Bolt 2
24 |BA72 4" 20x 1" Boit 4 53 67240 Short Roller 2
25 130210 Carm Weldment 1 54 |65276 Brass Bushing 1
1 55 W12 172" Lock Washer 1
56 300053 50" Center Front Baffle 1
. 57 1334000130110 |Right 3 Hole Tab 1
20 P13 316" x 34" Roll Pin 1 58 |N-i81 5811 Lock Nut 2
30 W04 38" Flat Washer 3 59 |50315L-H50 |50" Deck Blow-out Baffe 1

31 |NAO7 FE16 Nyloc Nut i

% Use individually or a combination of 65278 and 30112 to achieve proper belt alignment
between the triangle plate and the top center deck spindle pulley.

i2
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X2003, X2503, XF2700
50” OCDC

r 5 DA " REF # PART # DESCRIPTION
ir Pin Clip

1 67258 Handle

2 900014 |Handle 1

3 [N-107 3/8"-16 Nylon Lock Nut 1

4 [W-104 3/8" Flat Washer 5 14 B-179 3/8"-16x2 1/2" Bolt 1
5 20252 Spring i 15 168142 Plastic Plug f|
6 N-150 3/8"-24 Hex Nut (Fine Thread) 1 16 97122 Control Rod {Includes #6,7,16) 1
7 [N-1556 3/8"-24 ADJ Yoke 1 oW :
8 1

P-102 3/8" x 1 1/4" Clevis Pin

13
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X2003, X2503, XF2700
TRANSMISSION FRAME ASSEMBLY ‘

REF # PART# DESCRIPTION QTyY.

1 100007 Low Ride Transmission Frame 1
2 {B-150 5/16" x 2 1/2" Eye Bolt 1 30234 FPulley
3 N-103-W 5/16%-18 Whiz Flange Nut 2
a4 W-171 1/2" 1D.x1 174" OD. Tefion Washer 4
5 85205 Steering Block Welidment 2
6 20257 Rubber Handie 2 26 |97415 Spacer 1
7 1400037 Foam Lever Sleeve 2 27 |B-165 3/8"-16x2" Bolt 1 ‘
8 400068 Left Steering Lever 1 28 |B-124 3/8"16x1 3/4" Gr. 5 Bolt 4
9 400068 Right Steering Lever 1 29 (W-104 3/8 Standard Flat Washer H
10 [W-156 9/16" Standard Flat Washer 2 30 (100011 Idier Arm 1
41 |{W-110 1/2" Maching Washer 2 31 |N-1G3-W 5/16"-18 Whiz Flange Nut 2 ‘
412 120252 Spring P 32 (200608 Hydraulic Tank 1
43  IN-110 1/27-13 Hex Nut i 33 IW-125 3/8% x 7/8" Plastic Washer 1
14 IN-111 1/2"-13 Hex Jam Nut 2 34 (W-126 3/8" bish Spring Washer 2
15 F-101 1/2"-28 Grease Fitting 90 degree 2 35 (N-107 3/8"-16 Nyton Lock Nut 1 i
16 |B-131 5/16"-18x1" Gr. 5 Bolt 2 36 10222 Spring 1
B-143-G 1/2"-13x4 1/2" Bolt w/G. Zerk 2 : 705
Foam Handie Grip
5eT-18x1" Gr. 5 BoltF/Seat Pan XF2700
(X2003, X2503)

14
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X2003, X2503, XF2700
TRANSMISSION FRAME ASSEMBLY (CONT’D) l

O TT——————

l REF# PART# DESCRIPTION QTY.§ REF# PART # DESCRIFTION QTyY.

1 [B-129 516"-18x2 1/4" Full Thread Bolt 2 16 [B-138 1/2"-13x1" Bolt

2 |W-113 5/16" Standard Flat Washer 2 17 [INAT5 1/2"-13x1.850" Heaw Coupling Nut l
3 |N-103 5/16"-18 Standard Hex Nut 2 18 (20252  ISpring

4 120224 Hairpin Clip 2 419 W-110 1 1/2" Machined Washer

5 120222 Piastic Bushing 4 20 (68142  Plastic Plug 1"x 1"

21 16725%  |Plastic Plug 1"™x 2"

Sl NERNINER

Right Pump Control Am 1 22 |20223  |Backing Clip
316" x 1 1/2" Rall Pin 2 23 |N188 | 1/4"-20 AR Series Threaded Insert
5/16"-24 Yoke 2 24 |NA52 | 1/4"20 Nut Insert
2 25 |NU53 51618 Nt Insert

5/16'24 Hex Nt
~516-18x1" Gr. 5 Boit
LR Pump Control A
516'x1" Clevis Pin
Hairpin Clip

15
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TRANSMISSION & DRIVE

'y ot - 38 4

3 [W-188 Washer - 5/16" Grade 8 Flat 4

5 |783101 T Box Gasket 1 REF# PART# DESCRIPTION QTy.

6 |772150 T Box Cover Plate 1 15 |67015 Case Bleed Fitting 2

7 1792025 T Box Cover Plate Bolt 4 16 85072 Charge Pump inlet Fitting 2

8 65206 38" Threaded Rod 2 47 (2513030 (Dump Vale - no cross port

g (K02 Woodrff Key 3/16"x 3/4" 1 18 |65001 Small Bell Housing 2

10 200041 525X7508 Transmission Pulley 1 19 |788030B |Beaing Plate Gasket 2

11 |W-132 374" Belleville Washer 1 20 |792026  |Bell Housing Bolt 8

12 IN114 Nut - 3/4"-18 1 21 (65024 Pump O-Ring 2

13 65004 High Pressure Port Fitting 4 22 168031 T Box Fitting (Brass) 1
Str 11 23 IN18d [Nutag24 4

16
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WHEEL MOTOR

B

REF# PART# DESCRIPTION

10 |PB130015 !Housing 1

11 PB014027 Driwe Link (14 cu.in.) 1

42 [PB332014 |Rotor Assembly (14 cuin) ! 1

4 |PB018069|Dust/Shaft Seal 1 13 {PB015008 |Manifold 1

2 INKIT Body Seal 4 14 |PB012013 (Commutator Assembly 1

3 JINKIT Commutator Seal 1 15 (PB0O18056 |Endcower Piston 1

4 |[INKIT O+ing Seal 1 16 {PBO18050 |Piston Spring 1

5 |INKIT Tefion Back-up Seal 1 17 |PB160007G | Endcowver 1

6 |PB018073|Snap Ring 1 19 |PB334014 |Assembly Bolts (14 cuin.)| 4

7 |PB018054 | Thrust Washer 3 20 |PW72545 Shaft 1

] 8 |PB018052 |Thrust Bearing 1 21 |PW72546 Shaft Key 1

g9 (PB018053 |Housing Bearing 2 22 (PB339303P Shaft Nut 1
— S— |

17
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X2003, X2503, XF2700
HYDRAULIC HOSE DIAGRAM

REF# PART# DESCRIPTION QTY.R REF # PART # DESCRIPTION QTyY. l
4 200008 Hydraulic Tank w/Cap 1 12 |72012 5/16" Black Clamp 1
2 |40117-C  |Qil Cap 13 67008 3/8" Tee 1
3 60125 90 3/8" NPT x 3/8" Barb 2 14 128534 T-Box Plug 1
4 |85072 Charge Pump Inlet Fitting 2 15 |65009 Plug 1 ‘
5 68140 Filter - Hydro Zinga 40 Micron 2 16 |67013 Hose Clamp 18
47 |65004 High Pressure Port Fitting 4
18 67015 90 degree fitting 2
60108 . |3/8"Black Hose & {| 19 |97374  |5/16" Black Hose 1
65073 High Pressure Biack Hydro Hose 4 ag-1900018: |{Optional - D ' i
8 |67016 144" O-ring x 3/8" Barb Straight 2
9 |67114 Wheel Motor - 14 Cu.ln. 2
10 |67014 3/8" Barb x 1/4" MPT Brass Fitting 2 i 1 [(Mounted on.ri
44 |87104 Steel Fitting 4 68231 #4 Micro Clamp 2
67017 80 Degree Fitting 2
18
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Fuel System

REF # PART # DESCRIPTION QTYY.IREF# PART # DESCRIPTION
: (Gas Line - 5/1

Hose Clamp

Op
3 {40220 |Fuel Tank Bushing
4 }400016 {Valve - Fuel Tank Shut-Off

Clamp (Black)

19
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Throttle Assembly

T L 1] s]s] of 2]

s M Sl A MY M "
T, I W So——— No——— S— s ——.

DESCRIPTION
Handle Grip (Black)
REF # PART # DESCRIPTION QTyY.
10 97011 |Lower Throttle Mounting Bracket | 1
3 |N-134 5/16" Flange Lock Nut 1 11 {B-108 3/8"-16 x1" Bolt 1
5 IN-107 3/8" -16 Nyloc Nut 1 12 |B-107  (5/16™-18 x 3/4" Bolt 1
6 |W-104 3/8" Standard Flat Washer 2 13 |W-113 |5/16" Flat Washer 1
7 (W-125 3/8" Nylon Washer 3 14 {65270  |Upper Stainless Throttle Bracket 1
8 |C-105 Clip Nut 2 15 [W-152 |#10 Stainless Washer 2
9 68249 Firotile ¢ 1t ]| 16 |B-203 [10-24x3/4" Stainless Bolt 2
17 |W-153  [1/4" Stainless Flat Washer 1
18 [B-209 1/4"-20x3/4" Bolt 1
19 |(C-107 Clamp - Kohler 1

20
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X2003, X2503, XF2700 |
BRAKE ASSEMBLY

51618 Large Flange Lock Nt

8" Flat Washer (Thick} 18 |65277 Bushing (Welded on Frame) 2
= 19 [65244 Brake Band 2

20 P-108 332" x 1 112" Cotter Pin 2

21 P02 8" x 1 1/4" Clevis Pin 2

2z P-118 316" x 1 172" Roft Pin 2

23 67266 Brake Drum 2

24 Brake Cable Retainer 2

Brake Shaft
27 |P-100 . 3/18" x 1" Roll Pin 2
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X2003
ENGINE - Kohler

4 364001168218 iMuffler Guard 1 8 68230 Qil Drain Hose 1
2 [K-100 1/4" Key 1 9 10231 3/8" Steel Pipe Cap 1
3 |W-i45 11/8" x 1 .3/4" x 1/8" Washer 2 10 [12-050-01 |Oil Filter
4 |9807500X800D Split Pulley 5" x 67 1 47-083-03 |Air Filter Pap
5 |wW-144 7/18" Belleville Washer 1
6 W-108 7/18" Lock Washer 1
7 B-114 7i16"-20x3/4" Bolt 1
24

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

=

RIIF ONADDrN

DINniE OoNvi 1 kn

X2503
ENGINE - Kohler

-

|
REF# PART# DESCRIPTION REF # PART # DESCRIPTION QTy.
9 {N-102 1/4"-20 Whiz Flange Nut 4 ’
10 400017 Bracket - Kohler Qil cooler 1
44 |B-103 1/4"-20x1/2" Stainless Steel Bolt 2
12 [60103-L |Oil Cooler 1 l
2 jK-100 1/4" Key 1 13 |W-102 1/4" Flat Washer 4
3 |W-145 11/8" x 1 3/4" x 18" Washer 2 14 |B-101 1/4"-20x1/2" Bolt 4
4 |9907500X600D |Split Pulley 5" x 6" 1 |L 15 [277233 [OfFiter e
5 W-144 7/16" Belleville Washer 1 16 C-112 Mercu_ry Switch Clamp
6 |W-108 7/16" Lock Washer 1 17 168230 Qil Drain Hose 1 I
7 |B-114 7/16"-20x3/4" Bolt 1 18 110231 3/8" Steel Pipe Cap 1
8 600016 Bolt - 1/2" x 4" Hex Kohler Oil 2 19 |W-153 1/4" Stainless Steel Washer 2
Cooler -
25
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XF2700

ENGINE - Kohler

I
1/4" - 20 x 1/2" Bolt 4

15 |N-107 3/8"-16 Nyloc Nut 1

16 |B-165 3/8"-16 x 2" Bolt 1

17 (W-104 3/8" Standard Flat Washer 1
2 K-100 1/4" Key 1 18 1400025 |Amsoil Fiiter Mount 1
3 |W-145 1 1/8" x 1 3/4" x 1/8" Washer 2 19 (60119 Amsoil Filter 1
4 [9907500X800D |Split Puliey 5" x 6" 1 20 (60122 Arnsoil Filter Head 1
5 |W-144 7/16" Bellevlle Washer 1 21 |W-102 114" Flat Washer 3
6 |W-108 7/18" Lock Washer 1 22 |B172 1/4"-20 x 1" Bolt 3
7 (B4 7716720 x 3/4" Bolt 1 23 160113 1/8"x3/8" 90 degree fitting 2
8 600016 Bolt - 1/2" x 4" Hex Kehler Qil 24 60116 3/8" Swivel to 3/8" Barb 2

Cocler 2 25 G113 Hom Clamp
g |N102 1/4"-20 Whiz Flange Nut 7 26 (G112 Mercury Switch Clamp
10 400017 Bracket - Kohler Oil Cooler 1 27 W-153 1/4" Stainless Stedl Washer 2
11 |B-103 1/4"-20x1/2" Stainless Steel Bolt 2 25 AF
12 601031 Cil Cooler 1
13 |W-102 1/4" Flat Washer 4
26
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XF2700
Kohler Engine Oil Routing

REF # PART # DESCRIPTION Qry.
4 10230 3/8" Black Pipe Nipple 4" Long 1
2 680125 3/8" Male Pipe 80 To 3/8™ Barb 1
3 68230 Qit Drain Hose 1
4 10231 3/8" Steel Pipe Cap 1
5 87013 3/8 Green Clamp 5
6 68231 #4Worm Clamp 1
7 687019 Hose Barb Brass 2
8 Kohler No.}45 Deg. eib-1/4"mpx-3/8" barb
g9 60109 3/8" Oil Line /t.
40 67022 1/4" Street Tee 1
i1 60102 Black Pipe Tee 1
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KOHLER ELECTRICAL DIAGRAM

’ i, White kill wirg}

K hE W . 2. Red icharge wirel

er Wirin 3. Blue istart whet
C g 3 2 4. Fused wire Ito hot post on starien)
HO!ﬂeSS 5. Green ifrom oil sending unitl

514

Connect to Kanier Dixie Chopper Wiring Harness

Connect {o ignition

Wiring Harness Switchn
W ~ - W N
| ® | BLU|
R "7 o
2195 | . 4
BLK GR . s [ ’ . R
: BLK
- .
R
Starter l
Solencid :
J_ L BLK r
- i Storter BLX
Buttery ; S . .
T e e SEAT
_ SWITCH
cround / Connect to Seaf Relay ‘BLX
Alf connectors are viewed ;"msmissm"’ BLK
from wire end. rame
REF# PART# DESCRIPTION QTY.B REF # PART # DESCRIPTION
1 |65522 Kohler Wiring Hamess 1 20226-B |Battery Cable Ground (12") -
500030 Kohler Wiring Hamess (XF2700)
2 |20245 Ignition Switch 1
3 |20246-T Hour Meter/Tach 1 13 (65510  |Seat Relay 1
4 |68247 Tach Bracket 1 14 97191 Seat Relay Pigtail 1
5 INA Battery 15 65509 Fuse 1
6 120228 Battery Strap 1 16 (20254 Fuse Holder 9
7 1400065 Standard Battery Box 1 o [
8 202258 Red Rubber Boot 9
9 |20227-72 Battery Cable Posithve (72") 1
28
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